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7Appendix_G: Field Strength of Spurious Radiation

Note: We tested all modes, but the data presented below is the worst case.
9kHz~150kHz, VBW = 200Hz, VBW = 600 Hz, Detector: PK
150kHz~30MHz, VBW = 9kHz, VBW = 30k Hz, Detector: PK
30MHz~1GHz, RBW = 100 kHz, VBW = 300 kHz. Detector: PK

Above 1GHz, RBW =1 MHz, VBW = 3 MHz. Detector: PK
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7.1.1.2 Test Mode = GSM/TM2

o 1 Lewelin dBm

S

30T

0T
B0
-70
807

anT

_ 1 I:II:I T T T T T :
Ak 40k G0

100k 200k

GO0k 1 20 A 10K 15K 20N
Freauency in Hz

30m4

Copy of FOC PART22 GSMES0_L

a0

ot

FCC

a0+
a0

-d0 +

Lewvel in dBm

50+
-60 +

-TO0+

B304

-QD$
-100+

30M 50 60 B0 100m

200 300 400 500 001G 206

Frequency in Hz

jele]

Report No:
SYBH(Z-RF)003122014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 1024 of 1103



e

Huawelr RF Test Report of B310s-518

Copy of FCC PARTZZ GSM350_H

(=]

Lewel in dBm

BG i} T B 8 106 18G
Frequency in Hz

20
=30
40
=50
=0t
-?l:l“
=20
=20

=10

G

7.1.2 Test Band = GSM1900

7.1.2.1 Test Mode = GSM/TM1

L Level in dBm

207

07

A07
607
]
<80

Ao

-100 — ; ; —
ok 40k B0 qopk 200k BODk M 2 AN 106 15N ZOM 30M

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 1025 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



S00_L

Copy of FCC PARTZ24 GSM1

RF Test Report of B310s-518

[ e [l i i | TATTTrTrTT

L_L L_L o N J_ 2 _l_L_L__2 .m o 1 [ T T T T T T T T T
[ [ N L] [ 1 [ G [ | [} L IR I I R R R R A R |
r=r r=r N r=r aATATTTrTr T TreeTTa _ [ | [} L IR I I R R R R A R |
LoL I O R T T S R L.Lo_o | Vo
[ [} [ 1 il i e AT CTTATTTrTOTT ATt rE T T
I S R S - - N
SRR A B B m I I - [ S S |
Cocan ool i MH I "o [ R A R I
r=ro- 1T~ r=ro-agr-r-rTSTaTatTTTr T al I - [ | [} L IR I I R R R R A R |
oo a0 ah ' = = EySp——— [ [T PR R P
A ! = % Lo L A
R TR R Y R S R N a Vo
Y C | C -t o o T T T T T T R R B B
L T T N I Y N N BN I T B | 1 il i e TCTTATAT TR T T ATTT AT ATATE T T
S R FE 4 .MF o Vo
L T T N I Y N N BN I T B | 1 C [ | [} [ B | [ I T T B R |
. a e o] IR, "SI S I E
LI R N N A D D e I e e | 1 b= LI B | L] LI B | LI R |
oo ' =] Vo o Vo oo

L T T N I Y N N BN I T B | 1 w [ | [} [ B | [ I R T |
LoL P O 4 | Vo
LoL I O R T A S a | Vo
Vo Vo : e o] e deaoi- ST T
rer rermmadr-rorom -t Sro - - L@ T :
rer rermmadr-r-roma-a-r-r- - - L@ Co ‘

§ 5 ._.m 8 R 2 ° %

wgp uf e wgp uf e

- W

HUAWEI

D)

Page 1026 of 1103

106G

Frequency in Hz

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

SYBH(Z-RF)003122014-2001

Report No:



S

Huawer RF Test Report of B310s-518

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

180G 1650

Frequency in Hz

7.1.2.2 Test Mode = GSM/TM2

1 Lewel in dBm

207

0T

07
G0 T
0T
-&0

o

-1[“:' T T T T T ; ; T T T T T T 1
ok 40k B0 ook 200K BODk IM 2 AN 10h 15N ZOM 30M

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 1027 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



S

Huawer RF Test Report of B310s-518

Copy of FCC PARTZ24 GSM1900_L

FCC

Lewel in dBm

-80

-an
100

-1 +—+—+ + + + 1 ——+—+ + + i
30hd 50 GO a0 100m 200 300 400 00 go0 1G 106G 3G
Frequency in Hz

Copy of FCC PARTZ24 GSh1800_H

FCE

Lewel in dBm

-G0

-T0

-80

-an
100

BAlL t t t t + + + |
jele] A5G G 7 g 9 110G 186G

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 1028 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



e

Huawer RF Test Report of B310s-518

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

180G 1650

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 1029 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



S

Huawer RF Test Report of B310s-518

7.2 For UMTS

7.2.1 Test Band = WCDMAS850

1 Lewel in dBm

207

S

0T
G0 T
-7
-80

an]

'1|:||:| T T T T T ;
Gk 40k 60 100k 200k

GO0k 1hd h o AM 10M 1SR Z0M 30N

Freaquency in Hz

Report No:
SYBH(Z-RF)003122014-2001

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 1030 of 1103



AB50_L

Copy of FCC PARTZ2 WCDM

RF Test Report of B310s-518

- F

:
iG

UG [ RN [P UG U IO I I [N |
UL RN PN U U U IO [N |
i paaiy e e |
i paaiy e e |

PN [ RN [ UOY UOY UOYUIY IR I |
PN [ RN [ UOY UOY UOYUIY IR I |

e e e il ol

AB50_H

sTTAaTTTTETT

;
300
Frequency in Hz

'
e e e R Bt M
[

L e e

JENEEG OO U U RO OO U U DU U U I R
]
JENEEG OO U U RO OO U U DU U U I R

Copy of FCC PARTZ2 WCDM

]
L
]

F-=======9=======

dodo o Lo

I T B T R
5D &80 8D 100M

1
JEPN [ [ -

e e e e e e e
O O | I | O I
O O | I | O I

O U | U U N R S

b Il By E il B Rt Ml B

201

11
30M
20
1
0
-
20
-
5
0
To+t
50
=0
i1 -----------
11

wgp uf e wgp uf e

HUAWEI

Page 1031 of 1103

106G

Frequency in Hz

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

SYBH(Z-RF)003122014-2001

Report No:



S

Huawer RF Test Report of B310s-518

7.2.2 Test Band = WCDMA1900

1Lewel in dBm

207

0T

S0
B0
0T
«]

o

-1[“:' T T T
ok 40k B0 ook 200K BODk IM 2 AN 10h 15N ZOM 30M

Frequency in Hz

Copy of FCC PARTZ24 WCDMA1S00_L

1
(3]
(]

Lewel in dBm
8

:%:

-TO+

-11 + + +—+ + + + + + + +—+ + + i
20M 5D B0 BD 100M 200 200 40D 500 201G 26 G
Freguency in Hz

Report No: Huawei Proprietary and Confidential Page 1032 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



S

~
HUAWEI

RF Test Report of B310s-518

Copy of FCC PARTZ24 WCDMA1S00_H

Lewel in dBm
5 & %08

BG i} T B 8 106
Frequency in Hz

186

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

-100
186G

Frequency in Hz

1650

Report No:
SYBH(Z-RF)003122014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 1033 of 1103



S

Huawer RF Test Report of B310s-518

7.2.3 Test Band = WCDMA1700

1 Lewel in dBm

207

0T

07
G0 T
0T
-&0

o

-1[“:' T T T T
ok 40k B0 ook 200K BODk IM 2 AN 10h 15N ZOM 30M

Frequency in Hz

Copy of FCC PARTZT WCDMATTO0_L

i
-
T

Lewel in dBm

20M 5D B0 BD 100M 200 200 40D 500 201G 26 G
Freguency in Hz

Report No: Huawei Proprietary and Confidential Page 1034 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



e

Huawelr RF Test Report of B310s-518

Copy of FCC PARTZT WCDMATTO0_H

Lewel in dBm
g 8.8 ¢

G 5G 3] T ] 9 100G 186

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 1035 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



S

Huawer RF Test Report of B310s-518

7.3 For LTE

7.3.1 Test Band = BAND2

7.3.1.1 Test Bandwidth = 1.4

o 1 Lewelin dBm

S

30T

0T
B0
-70
807

anT

_.“:II:I T T T T
ok 40k G0 100k 200k

GO0k 1 20 A 10K 15K 20N
Freauency in Hz

30m4

Report No:

Huawei Proprietary and Confidential

SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.

Page 1036 of 1103



Copy of FCC PARTZ24 LTE Band 2_L

RF Test Report of B310s-518

]
-
]
-
]
]
]
I
]
]
1
I

- F

i paaiy e e |
I
+
1G

U I [P DY OGO YUY N N |
U I [P DY OGO YUY N N |
i paaiy e e |

JENUPENY O [P0 UG UIYUIYUIpnppurpr EN Epnpp |
JENUPENY O [P0 UG UIYUIYUIpnppurpr EN Epnpp |

300
Frequency in Hz

L e e

JENEEG OO U U RO OO U U DU U U I R
]
JENEEG OO U U RO OO U U DU U U I R

Copy of FCC PARTZ24 LTE Band 2_H

]
L
]

]

]

]

'

'

1
r-
'

F-=======9=======

[
50 &0 80 100M

dodo o Lo
ATt rTr-

L Bt Bl mi

RPN I NI I Ep—

1
JEPN [ [ -

e e e e e e e
O O | I | O I
O O | I | O I

]
-
'
'
'
'
'
-
'
'
'
'
'
'
'
-
'
'
'
'
'
'
'
'
-
'
'
'
'
'
'
'
'
'
'

b Il By E il B Rt Ml B

oM
20
.j
50
R e
-1

wgp uf e wgp uf e

HUAWEI

Page 1037 of 1103

106G

Frequency in Hz

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

SYBH(Z-RF)003122014-2001

Report No:



S

Huawer RF Test Report of B310s-518

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

-100 f |
180G 1650

Frequency in Hz

7.3.1.2 Test Bandwidth =5

1 Lewel in dBm

207

0T

07
G0 T
0T
-&0

o

-1[“:' T T T T T ; ; T T T T T T 1
ok 40k B0 ook 200K BODk IM 2 AN 10h 15N ZOM 30M

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 1038 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



Copy of FCC PARTZ24 LTE Band 2_L

RF Test Report of B310s-518

]
-
]
-
]
]
]
I
]
]
1
I

- F

i paaiy e e |
1G

i paaiy e e |

N IS [P DY UIY UG ) O |
N NGNS [N DY UIY U U ) NI |

JENUPENY O [P0 UG UIYUIYUIpnppurpr EN Epnpp |
JENUPENY O [P0 UG UIYUIYUIpnppurpr EN Epnpp |

300
Frequency in Hz

L e e

JENEEG OO U U RO OO U U DU U U I R
]
JENEEG OO U U RO OO U U DU U U I R

Copy of FCC PARTZ24 LTE Band 2_H

]
L
]

F-=======9=======

50 &0 80 100M

dodo o Lo
ATt rTr-

ATt rTr-

RPN I NI I Ep—

1
JEPN [ [ -

e e e e e e e
O O | I | O I
O O | I | O I

I
v
-
'
'
'
'
'
-
'
'
'
'
'
'
'
-
'
'
'
'
'
'
'
'
-
'
'
'
'
'
'
'
'
'
'

b Il By E il B Rt Ml B

oM
20
.j
50
R e
-1

wgp uf e wgp uf e

HUAWEI

Page 1039 of 1103

106G

Frequency in Hz

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

SYBH(Z-RF)003122014-2001

Report No:



S

Huawer RF Test Report of B310s-518

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

-100 f |
180G 1650

Frequency in Hz

7.3.1.3 Test Bandwidth =20

1 Lewel in dBm

207

0T

07
G0 T
0T
-&0

o

-1[“:' T T T T T ; ; T T T T T T 1
ok 40k B0 ook 200K BODk IM 2 AN 10h 15N ZOM 30M

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 1040 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



Copy of FCC PARTZ24 LTE Band 2_L

RF Test Report of B310s-518

[ |
F

e e e
'

B e
]
'
'
1

:
iG

i paaiy e e |
i paaiy e e |

B e
U G [

JENUPENY O [P UIY I Uy ) KNI |
JENUPEEY O [T IR I | 1) NI |

]
U G [
1
e
'
e

300
Frequency in Hz

L e e

[ESQPSSUPEIS NG I U UIYPUIT IR U U U [ R )

JENEEG OO U U RO OO U U DU U U I R
]
JENEEG OO U U RO OO U U DU U U I R

Copy of FCC PARTZ24 LTE Band 2_H

]
L
]

]

]

]

'

'

1
r-
'

F-=======9=======

[
50 &0 80 100M

dodo o Lo
ATt rTr-

L Bt Bl mi

RPN I NI I Ep—

1
JEPN [ [ -

e e e e e e e
O O | I | O I
O O | I | O I

'
1
-
'
1
'
'
'
-
'
'
'
'
'
'
'
-
'
'
'
'
'
'
'
'
-
'
'
'
'
'
'
'
'
'
'

b Il By E il B Rt Ml B

oM
20
.j
50
R e
-1

wgp uf e wgp uf e

HUAWEI

Page 1041 of 1103

106G

Frequency in Hz

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

SYBH(Z-RF)003122014-2001

Report No:



D)

Huawer RF Test Report of B310s-518

[ Lewel in dBm

S0T

G0 T

0T

0T

A0 T

186G 2650

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 1042 of 1103
SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



S

Huawer RF Test Report of B310s-518

7.3.2 Test Band = BAND4
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8Appendix_H: Frequency Stability

8.1 For GSM

8.1.1Frequency Error vs. Voltage:

Test Test Test Test Test Freq. Error Freq. vs. rated Verdict
Band Mode Channel Temp. Volt. [Hz] [ppm]

VL 7.10 0.00861 PASS

LCH TN VN 2.45 0.00297 PASS

VH 3.10 0.00376 PASS

VL 6.20 0.00741 PASS

GSM/TM1 MCH TN VN 8.01 0.00957 PASS

VH 10.98 0.01312 PASS

VL 1.81 0.00213 PASS

HCH TN VN 4.46 0.00525 PASS

GSMB50 VH 2.78 0.00328 PASS

VL 0.81 0.00098 PASS

LCH TN VN 3.62 0.00439 PASS

VH 6.20 0.00752 PASS

VL 7.14 0.00853 PASS

GSM/TM2 MCH TN VN 2.87 0.00343 PASS

VH 2.07 0.00247 PASS

VL -4.68 -0.00551 PASS

HCH TN VN -6.39 -0.00753 PASS

VH -4.23 -0.00498 PASS

VL -21.18 -0.01145 PASS

LCH TN VN -12.72 -0.00687 PASS

VH -16.34 -0.00883 PASS

VL -3.68 -0.00196 PASS

GSM/TM1 MCH TN VN -12.07 -0.00642 PASS

VH -4.58 -0.00244 PASS

GSM1900 VL -12.14 -0.00636 PASS

HCH TN VN -12.79 -0.0067 PASS

VH -7.88 -0.00413 PASS

VL -18.14 -0.0098 PASS

GSMTM? LCH TN VN -21.05 -0.01138 PASS

VH -21.89 -0.01183 PASS

MCH TN VL -24.70 -0.01314 PASS
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Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Temp. Volt. [Hz] [ppm]

VN -17.31 -0.00921 PASS

VH -17.92 -0.00953 PASS

VL -22.86 -0.01197 PASS

HCH TN VN -27.93 -0.01462 PASS

VH -18.76 -0.00982 PASS

8.1.2Frequency Error vs. Temperature:

Test Test Test Test Test Freq. Error Freq. vs. rated Verdict
Band Mode Channel Volt. Temp. [HZz] [ppm]

-30 471 0.00571 PASS

-20 491 0.00596 PASS

-10 7.62 0.00925 PASS

0 8.01 0.00972 PASS

LCH VN 10 6.52 0.00791 PASS

20 6.97 0.00846 PASS

30 7.04 0.00854 PASS

40 5.04 0.00612 PASS

50 4.13 0.00501 PASS

-30 7.30 0.00873 PASS

-20 9.75 0.01165 PASS

-10 9.30 0.01112 PASS

0 9.62 0.0115 PASS

GSM/TM1 MCH VN 10 11.95 0.01428 PASS

GSMB50 20 11.17 0.01335 PASS

30 8.65 0.01034 PASS

40 10.78 0.01289 PASS

50 11.30 0.01351 PASS

-30 5.42 0.00639 PASS

-20 6.65 0.00783 PASS

-10 491 0.00578 PASS

0 7.36 0.00867 PASS

HCH VN 10 4.58 0.0054 PASS

20 4.97 0.00586 PASS

30 3.75 0.00442 PASS

40 4.13 0.00487 PASS

50 6.84 0.00806 PASS

-30 -0.74 -0.0009 PASS

GSM/TM2 LCH VN -20 1.84 0.00223 PASS

-10 -0.23 -0.00028 PASS
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HUAWEI

RF Test Report of B310s-518

Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Volt. Temp. [Hz] [ppm]

0 -5.26 -0.00638 PASS

10 9.04 0.01097 PASS

20 -1.78 -0.00216 PASS

30 1.52 0.00184 PASS

40 2.07 0.00251 PASS

50 -0.74 -0.0009 PASS

-30 -0.32 -0.00038 PASS

-20 1.78 0.00213 PASS

-10 2.03 0.00243 PASS

0 1.10 0.00131 PASS

MCH VN 10 6.49 0.00776 PASS

20 -3.42 -0.00409 PASS

30 5.71 0.00683 PASS

40 3.97 0.00475 PASS

50 -0.10 -0.00012 PASS

-30 -7.39 -0.00871 PASS

-20 -4.97 -0.00586 PASS

-10 -0.84 -0.00099 PASS

0 -7.10 -0.00836 PASS

HCH VN 10 -10.53 -0.01241 PASS

20 1.00 0.00118 PASS

30 -10.43 -0.01229 PASS

40 -7.26 -0.00855 PASS

50 -11.62 -0.01369 PASS

-30 -17.69 -0.00956 PASS

-20 -26.02 -0.01406 PASS

-10 -21.70 -0.01173 PASS

0 -17.69 -0.00956 PASS

LCH VN 10 -13.24 -0.00716 PASS

20 -20.28 -0.01096 PASS

30 -19.37 -0.01047 PASS

GSM1900 | GSMTML 40 -20.73 -0.0112 PASS

50 -17.05 -0.00922 PASS

-30 -5.88 -0.00313 PASS

-20 -8.85 -0.00471 PASS

-10 -1.03 -0.00055 PASS

MCH VN 0 -6.33 -0.00337 PASS

10 -5.36 -0.00285 PASS

20 -10.01 -0.00532 PASS

30 -9.17 -0.00488 PASS
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Huawelr RF Test Report of B310s-518

Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Volt. Temp. [Hz] [ppm]
40 -8.39 -0.00446 PASS
50 -4.52 -0.0024 PASS
-30 -10.33 -0.00541 PASS
-20 -10.14 -0.00531 PASS
-10 -7.30 -0.00382 PASS
0 -5.88 -0.00308 PASS
HCH VN 10 -3.62 -0.0019 PASS
20 -10.46 -0.00548 PASS
30 -17.05 -0.00893 PASS
40 -8.27 -0.00433 PASS
50 -12.59 -0.00659 PASS
-30 -31.70 -0.01713 PASS
-20 -32.35 -0.01748 PASS
-10 -26.41 -0.01427 PASS
0 -32.61 -0.01763 PASS
LCH VN 10 -27.28 -0.01474 PASS
20 -23.31 -0.0126 PASS
30 -25.51 -0.01379 PASS
40 -24.41 -0.01319 PASS
50 -20.34 -0.01099 PASS
-30 -24.12 -0.01283 PASS
-20 -25.99 -0.01382 PASS
-10 -22.73 -0.01209 PASS
0 -22.05 -0.01173 PASS
GSM/TM2 MCH VN 10 -22.02 -0.01171 PASS
20 -20.95 -0.01114 PASS
30 -12.24 -0.00651 PASS
40 -21.18 -0.01127 PASS
50 -16.43 -0.00874 PASS
-30 -18.40 -0.00963 PASS
-20 -21.44 -0.01123 PASS
-10 -9.78 -0.00512 PASS
0 -14.88 -0.00779 PASS
HCH VN 10 -28.70 -0.01503 PASS
20 -26.60 -0.01393 PASS
30 -10.33 -0.00541 PASS
40 -18.08 -0.00947 PASS
50 -29.22 -0.0153 PASS
8.2 For UMTS
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Huawer RF Test Report of B310s-518

8.2.1Frequency Error vs. Voltage:

Test Test Test Freq. Error | Freq. vs. rated .
Test Band Test Mode Verdict
Channel Temp. Volt. [HZ] [ppm]
VL -18.74 -0.02268 PASS
LCH TN VN -5.72 -0.00692 PASS
VH -9.41 -0.01139 PASS
VL -7.11 -0.0085 PASS
WCDMAS850 | UMTS/TM1 MCH TN VN -3.27 -0.00391 PASS
VH -3.13 -0.00374 PASS
VL -17.93 -0.02118 PASS
HCH TN VN -1.85 -0.00219 PASS
VH -8.12 -0.00959 PASS
VL 0.37 0.0002 PASS
LCH TN VN 5.16 0.00279 PASS
VH 10.10 0.00545 PASS
VL 0.32 0.00017 PASS
WCDMA1900 | UMTS/TM1 MCH TN VN -8.27 -0.0044 PASS
VH 0.20 0.00011 PASS
VL -13.23 -0.00694 PASS
HCH TN VN -7.49 -0.00393 PASS
VH -4.18 -0.00219 PASS
VL -7.72 -0.00451 PASS
LCH TN VN 4.36 0.00255 PASS
VH -2.66 -0.00155 PASS
VL -5.14 -0.00297 PASS
WCDMA1700 | UMTS/TM1 MCH TN VN -3.48 -0.00201 PASS
VH -3.01 -0.00174 PASS
VL -7.52 -0.00429 PASS
HCH TN VN 7.25 0.00414 PASS
VH -5.04 -0.00288 PASS
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L —
HUAWEI

RF Test Report of B310s-518

8.2.2Frequency Error vs. Temperature:

Test Test Test Freq. Error | Freq. vs. rated :
Test Band Test Mode Verdict
Channel Volt. Temp. [HZ] [ppm]
-30 -9.77 -0.01182 PASS
-20 -11.05 -0.01337 PASS
-10 -1.28 -0.00155 PASS
0 -9.84 -0.01191 PASS
LCH VN 10 -12.97 -0.01569 PASS
20 2.41 0.00292 PASS
30 -3.46 -0.00419 PASS
40 -12.45 -0.01507 PASS
50 0.70 0.00085 PASS
-30 -15.40 -0.01841 PASS
-20 -4.18 -0.005 PASS
-10 -8.70 -0.0104 PASS
0 -13.24 -0.01583 PASS
WCDMAS850 | UMTS/TM1 MCH VN 10 -1.33 -0.00159 PASS
20 -8.80 -0.01052 PASS
30 -13.17 -0.01575 PASS
40 -3.01 -0.0036 PASS
50 -7.83 -0.00936 PASS
-30 -11.43 -0.0135 PASS
-20 3.56 0.00421 PASS
-10 -6.21 -0.00734 PASS
0 -5.11 -0.00604 PASS
HCH VN 10 -4.65 -0.00549 PASS
20 -8.12 -0.00959 PASS
30 -7.93 -0.00937 PASS
40 -20.34 -0.02403 PASS
50 -4.81 -0.00568 PASS
-30 0.21 0.00011 PASS
-20 -11.89 -0.00642 PASS
-10 -5.49 -0.00296 PASS
WCDMA1900 | UMTS/TM1 LCH VN 0 010 1000329 PASS
10 -7.06 -0.00381 PASS
20 -15.29 -0.00825 PASS
30 -10.93 -0.0059 PASS
40 -2.40 -0.0013 PASS
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noawer RF Test Report of B310s-518
- i Test Test Test Freq. Error | Freq. vs. rated -
Channel Volt. Temp. [HZ] [ppm]
50 -9.28 -0.00501 PASS
-30 -12.86 -0.00684 PASS
-20 -3.42 -0.00182 PASS
-10 -10.36 -0.00551 PASS
0 -71.77 -0.00413 PASS
MCH VN 10 1.69 0.0009 PASS
20 4.01 0.00213 PASS
30 3.85 0.00205 PASS
40 5.16 0.00274 PASS
50 3.10 0.00165 PASS
-30 -19.61 -0.01028 PASS
-20 0.67 0.00035 PASS
-10 -2.12 -0.00111 PASS
0 -0.26 -0.00014 PASS
HCH VN 10 -7.61 -0.00399 PASS
20 -6.18 -0.00324 PASS
30 -5.26 -0.00276 PASS
40 -4.12 -0.00216 PASS
50 3.48 0.00182 PASS
-30 -7.89 -0.00461 PASS
-20 3.65 0.00213 PASS
-10 -0.99 -0.00058 PASS
0 -0.05 -0.00003 PASS
LCH VN 10 4.78 0.00279 PASS
20 -4.64 -0.00271 PASS
30 -6.18 -0.00361 PASS
40 -0.15 -0.00009 PASS
50 -9.55 -0.00558 PASS
-30 -11.44 -0.0066 PASS
WCDMA1700 | UMTS/TM1 -20 -12.51 -0.00722 PASS
-10 -13.32 -0.00769 PASS
0 -7.22 -0.00417 PASS
MCH VN 10 -8.06 -0.00465 PASS
20 -2.53 -0.00146 PASS
30 -1.66 -0.00096 PASS
40 -1.63 -0.00094 PASS
50 -10.91 -0.0063 PASS
-30 -3.78 -0.00216 PASS
HCH VN -20 -0.85 -0.00048 PASS
-10 3.62 0.00207 PASS
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Huawer RF Test Report of B310s-518

Test Test Test Freq. Error | Freq. vs. rated .
Test Band Test Mode Verdict
Channel Volt. Temp. [HZ] [ppm]

0 7.86 0.00448 PASS

10 -0.56 -0.00032 PASS

20 -9.2 -0.00525 PASS

30 -6.91 -0.00394 PASS

40 4.26 0.00243 PASS

50 -11.23 -0.00641 PASS
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Huawer RF Test Report of B310s-518
8.3 For LTE

8.3.1Frequency Error vs. Voltage:

Test Test TESt, Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]
VL -7.95 -0.0043 PASS
LCH TN VN -2.62 -0.00142 PASS
VH 2.53 0.00137 PASS
VL -11.36 -0.00604 PASS
14 MCH TN VN -8.63 -0.00459 PASS
VH -1.76 -0.00094 PASS
VL -1.95 -0.00102 PASS
HCH TN VN 0.13 0.00007 PASS
VH -12.86 -0.00674 PASS
VL -0.63 -0.00034 PASS
LCH TN VN -0.36 -0.00019 PASS
VH -0.33 -0.00018 PASS
VL -0.63 -0.00034 PASS
3 MCH TN VN -2.83 -0.00151 PASS
VH -1.49 -0.00079 PASS
VL -0.19 -0.0001 PASS
BAND2 | LTE/TML HCH TN VN 0.84 0.00044 PASS
VH -14.09 -0.00738 PASS
VL 0.40 0.00022 PASS
LCH TN VN 0.87 0.00047 PASS
VH -1.82 -0.00098 PASS
VL 0.21 0.00011 PASS
5 MCH TN VN -4.98 -0.00265 PASS
VH -4.03 -0.00214 PASS
VL -2.52 -0.00132 PASS
HCH TN VN -1.56 -0.00082 PASS
VH -3.56 -0.00187 PASS
VL -1.33 -0.00072 PASS
LCH TN VN -0.63 -0.00034 PASS
VH -3.88 -0.00209 PASS
10 VL -3.60 -0.00191 PASS
MCH TN VN -0.67 -0.00036 PASS
VH -1.59 -0.00085 PASS
HCH TN VL -4.41 -0.00231 PASS
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noawer RF Test Report of B310s-518
Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]
VN -0.66 -0.00035 PASS
VH -1.49 -0.00078 PASS
VL -1.67 -0.0009 PASS
LCH TN VN -2.13 -0.00115 PASS
VH 55.85 0.03007 PASS
VL -1.50 -0.0008 PASS
15 MCH TN VN -2.96 -0.00157 PASS
VH -1.89 -0.00101 PASS
VL -1.93 -0.00101 PASS
HCH TN VN -0.77 -0.0004 PASS
VH -0.60 -0.00032 PASS
VL -0.80 -0.00043 PASS
LCH TN VN -0.31 -0.00017 PASS
VH 0.09 0.00005 PASS
VL -1.39 -0.00074 PASS
20 MCH TN VN -0.74 -0.00039 PASS
VH -0.77 -0.00041 PASS
VL -2.16 -0.00114 PASS
HCH TN VN -1.22 -0.00064 PASS
VH -2.68 -0.00141 PASS
VL -3.02 -0.00163 PASS
LCH TN VN -1.95 -0.00105 PASS
VH -8.90 -0.00481 PASS
VL -3.29 -0.00175 PASS
14 MCH TN VN 6.27 0.00334 PASS
VH 0.90 0.00048 PASS
VL 1.77 0.00093 PASS
HCH TN VN -0.60 -0.00031 PASS
VH -10.51 -0.0055 PASS
LTE/TM2 VL -1.34 -0.00072 PASS
LCH TN VN 0.46 0.00025 PASS
VH 0.04 0.00002 PASS
VL 1.03 0.00055 PASS
3 MCH TN VN -1.22 -0.00065 PASS
VH -0.11 -0.00006 PASS
VL -1.59 -0.00083 PASS
HCH TN VN -13.18 -0.00691 PASS
VH -9.96 -0.00522 PASS
5 LCH TN VL -0.96 -0.00052 PASS
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Huawer RF Test Report of B310s-518

Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]
VN 3.38 0.00182 PASS
VH -0.21 -0.00011 PASS
VL -0.89 -0.00047 PASS
MCH TN VN -2.85 -0.00152 PASS
VH -1.12 -0.0006 PASS
VL 1.14 0.0006 PASS
HCH TN VN 0.04 0.00002 PASS
VH -2.22 -0.00116 PASS
VL -1.96 -0.00106 PASS
LCH TN VN -3.83 -0.00206 PASS
VH -2.92 -0.00157 PASS
VL -4.59 -0.00244 PASS
10 MCH TN VN -0.23 -0.00012 PASS
VH -0.74 -0.00039 PASS
VL -0.33 -0.00017 PASS
HCH TN VN -2.52 -0.00132 PASS
VH -1.92 -0.00101 PASS
VL 0.23 0.00012 PASS
LCH TN VN -1.20 -0.00065 PASS
VH 0.99 0.00053 PASS
VL 2.03 0.00108 PASS
15 MCH TN VN -0.41 -0.00022 PASS
VH 0.36 0.00019 PASS
VL 0.62 0.00033 PASS
HCH TN VN -0.64 -0.00034 PASS
VH -1.13 -0.00059 PASS
VL -0.11 -0.00006 PASS
LCH TN VN -0.34 -0.00018 PASS
VH -2.17 -0.00117 PASS
VL -2.10 -0.00112 PASS
20 MCH TN VN -0.36 -0.00019 PASS
VH -1.57 -0.00084 PASS
VL -1.27 -0.00067 PASS
HCH TN VN -2.72 -0.00143 PASS
VH -2.98 -0.00157 PASS
VL -5.68 -0.00332 PASS
BAND4 | LTE/TML 14 LCH TN VN -9.16 -0.00535 PASS
VH -7.80 -0.00456 PASS
MCH TN VL -4.28 -0.00247 PASS
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Huawer RF Test Report of B310s-518

Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]

VN -3.03 -0.00175 PASS

VH -17.41 -0.01005 PASS

VL 3.19 0.00182 PASS

HCH TN VN -9.16 -0.00522 PASS

VH -4.95 -0.00282 PASS

VL 0.17 0.0001 PASS

LCH TN VN -0.89 -0.00052 PASS

VH 1.33 0.00078 PASS

VL -3.08 -0.00178 PASS

3 MCH TN VN 1.90 0.0011 PASS
VH -0.31 -0.00018 PASS

VL -8.74 -0.00498 PASS

HCH TN VN -0.99 -0.00056 PASS

VH 0.36 0.00021 PASS

VL -2.13 -0.00124 PASS

LCH TN VN -0.06 -0.00004 PASS

VH 2.56 0.00149 PASS

VL -1.76 -0.00102 PASS

5 MCH TN VN 0.96 0.00055 PASS
VH -2.12 -0.00122 PASS

VL -2.29 -0.00131 PASS

HCH TN VN 0.13 0.00007 PASS

VH -3.65 -0.00208 PASS

VL 0.69 0.0004 PASS

LCH TN VN -3.60 -0.0021 PASS

VH -0.82 -0.00048 PASS

VL 1.85 0.00107 PASS

10 MCH TN VN 0.99 0.00057 PASS
VH -1.67 -0.00096 PASS

VL 2.78 0.00159 PASS

HCH TN VN -0.67 -0.00038 PASS

VH -0.57 -0.00033 PASS

VL 1.49 0.00087 PASS

LCH TN VN -1.66 -0.00097 PASS

VH -1.09 -0.00063 PASS

15 VL -0.43 -0.00025 PASS
MCH TN VN 0.49 0.00028 PASS

VH 0.46 0.00027 PASS

HCH TN VL -0.21 -0.00012 PASS
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Q)

noawer RF Test Report of B310s-518
Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]
VN -1.34 -0.00077 PASS
VH -0.24 -0.00014 PASS
VL 0.46 0.00027 PASS
LCH TN VN 0.80 0.00047 PASS
VH -1.54 -0.0009 PASS
VL 0.43 0.00025 PASS
20 MCH TN VN -1.99 -0.00115 PASS
VH -1.49 -0.00086 PASS
VL -2.37 -0.00136 PASS
HCH TN VN -2.12 -0.00121 PASS
VH -1.79 -0.00103 PASS
VL -8.31 -0.00486 PASS
LCH TN VN -3.15 -0.00184 PASS
VH -5.61 -0.00328 PASS
VL -2.13 -0.00123 PASS
14 MCH TN VN -4.94 -0.00285 PASS
VH -8.98 -0.00518 PASS
VL -5.87 -0.00335 PASS
HCH TN VN -4.08 -0.00233 PASS
VH -7.05 -0.00402 PASS
VL 1.07 0.00063 PASS
LCH TN VN 3.92 0.00229 PASS
VH 1.52 0.00089 PASS
VL 5.19 0.003 PASS
LTEMTMD 3 MCH TN VN 0.73 0.00042 PASS
VH -2.39 -0.00138 PASS
VL 0.84 0.00048 PASS
HCH TN VN -0.04 -0.00002 PASS
VH -2.02 -0.00115 PASS
VL -2.27 -0.00133 PASS
LCH TN VN 0.63 0.00037 PASS
VH 1.77 0.00103 PASS
VL 0.39 0.00023 PASS
5 MCH TN VN -1.09 -0.00063 PASS
VH -1.60 -0.00092 PASS
VL 1.10 0.00063 PASS
HCH TN VN -2.49 -0.00142 PASS
VH -2.03 -0.00116 PASS
10 LCH TN VL -3.75 -0.00219 PASS
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noawer RF Test Report of B310s-518
Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]
VN 0.80 0.00047 PASS
VH -0.33 -0.00019 PASS
VL 0.87 0.0005 PASS
MCH TN VN -0.66 -0.00038 PASS
VH 0.93 0.00054 PASS
VL -0.60 -0.00034 PASS
HCH TN VN 0.20 0.00011 PASS
VH 0.47 0.00027 PASS
VL 0.69 0.0004 PASS
LCH TN VN -0.63 -0.00037 PASS
VH -0.09 -0.00005 PASS
VL 0.50 0.00029 PASS
15 MCH TN VN 0.21 0.00012 PASS
VH -0.74 -0.00043 PASS
VL -0.34 -0.00019 PASS
HCH TN VN 3.48 0.00199 PASS
VH 0.37 0.00021 PASS
VL 0.89 0.00052 PASS
LCH TN VN -0.13 -0.00008 PASS
VH -0.33 -0.00019 PASS
VL -0.79 -0.00046 PASS
20 MCH TN VN 1.37 0.00079 PASS
VH -0.74 -0.00043 PASS
VL -0.39 -0.00022 PASS
HCH TN VN 0.11 0.00006 PASS
VH -0.54 -0.00031 PASS
VL 4,92 0.00597 PASS
LCH TN VN 0.30 0.00036 PASS
VH -18.78 -0.02277 PASS
VL 0.69 0.00082 PASS
14 MCH TN VN -11.69 -0.01397 PASS
VH 5.94 0.0071 PASS
BANDS5 | LTE/TM1 VL 11.47 0.01352 PASS
HCH TN VN -7.02 -0.00828 PASS
VH -15.96 -0.01881 PASS
VL -0.99 -0.0012 PASS
LCH TN VN 22.49 0.02724 PASS
3 VH 7.88 0.00955 PASS
MCH TN VL -12.79 -0.01529 PASS
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Q)

noawer RF Test Report of B310s-518
Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]
VN 1.59 0.0019 PASS
VH -1.04 -0.00124 PASS
VL -3.22 -0.0038 PASS
HCH TN VN 2.59 0.00306 PASS
VH 1.85 0.00218 PASS
VL -0.70 -0.00085 PASS
LCH TN VN 0.99 0.0012 PASS
VH -1.69 -0.00204 PASS
VL -2.32 -0.00277 PASS
5 MCH TN VN -1.42 -0.0017 PASS
VH 4.84 0.00579 PASS
VL 0.24 0.00028 PASS
HCH TN VN -3.29 -0.00389 PASS
VH -1.63 -0.00193 PASS
VL 6.17 0.00744 PASS
LCH TN VN -1.66 -0.002 PASS
VH -0.43 -0.00052 PASS
VL -8.20 -0.0098 PASS
10 MCH TN VN 147.29 0.17608 PASS
VH 53.37 0.0638 PASS
VL -1.27 -0.0015 PASS
HCH TN VN -1.29 -0.00153 PASS
VH -1.99 -0.00236 PASS
VL -11.24 -0.01363 PASS
LCH TN VN 8.07 0.00979 PASS
VH 6.59 0.00799 PASS
VL 9.40 0.01124 PASS
14 MCH TN VN -3.35 -0.004 PASS
VH 46.28 0.05533 PASS
VL -22.24 -0.02622 PASS
LTEMTMD HCH TN VN 4.23 0.00499 PASS
VH 6.87 0.0081 PASS
VL -3.96 -0.0048 PASS
LCH TN VN 32.89 0.03984 PASS
VH -10.77 -0.01305 PASS
3 VL -3.06 -0.00366 PASS
MCH TN VN -0.43 -0.00051 PASS
VH -5.68 -0.00679 PASS
HCH TN VL -1.89 -0.00223 PASS
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Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]
VN -0.67 -0.00079 PASS
VH -5.35 -0.00631 PASS
VL -0.60 -0.00073 PASS
LCH TN VN -3.46 -0.00419 PASS
VH 0.34 0.00041 PASS
VL -0.33 -0.00039 PASS
5 MCH TN VN 1.87 0.00224 PASS
VH 6.49 0.00776 PASS
VL -0.16 -0.00019 PASS
HCH TN VN -0.60 -0.00071 PASS
VH -1.89 -0.00223 PASS
VL 28.62 0.03452 PASS
LCH TN VN 5.87 0.00708 PASS
VH -3.35 -0.00404 PASS
VL -21.30 -0.02546 PASS
10 MCH TN VN -193.26 -0.23103 PASS
VH -17.58 -0.02102 PASS
VL -0.44 -0.00052 PASS
HCH TN VN 0.21 0.00025 PASS
VH -2.96 -0.00351 PASS
VL -6.45 -0.00258 PASS
LCH TN VN -0.33 -0.00013 PASS
VH 0.10 0.00004 PASS
VL -2.79 -0.0011 PASS
5 MCH TN VN -1.82 -0.00072 PASS
VH -2.96 -0.00117 PASS
VL -2.82 -0.0011 PASS
HCH TN VN -3.50 -0.00136 PASS
VH -1.10 -0.00043 PASS
BAND7 | LTE/TM1 VL 0.54 0.00022 PASS
LCH TN VN -1.80 -0.00072 PASS
VH -0.62 -0.00025 PASS
VL -1.60 -0.00063 PASS
10 MCH TN VN -2.78 -0.0011 PASS
VH 3.33 0.00131 PASS
VL 3.26 0.00127 PASS
HCH TN VN 1.23 0.00048 PASS
VH -2.25 -0.00088 PASS
15 LCH TN VL -0.21 -0.00008 PASS
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Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]
VN -1.44 -0.00057 PASS
VH 3.39 0.00135 PASS
VL 0.63 0.00025 PASS
MCH TN VN -1.19 -0.00047 PASS
VH -4.28 -0.00169 PASS
VL -2.70 -0.00105 PASS
HCH TN VN -0.50 -0.0002 PASS
VH -0.49 -0.00019 PASS
VL -0.57 -0.00023 PASS
LCH TN VN 1.83 0.00073 PASS
VH 0.41 0.00016 PASS
VL 0.40 0.00016 PASS
20 MCH TN VN -1.95 -0.00077 PASS
VH -1.53 -0.0006 PASS
VL 4.33 0.00169 PASS
HCH TN VN 0.09 0.00004 PASS
VH 0.50 0.0002 PASS
VL -2.16 -0.00086 PASS
LCH TN VN 0.77 0.00031 PASS
VH 4.94 0.00197 PASS
VL 3.62 0.00143 PASS
5 MCH TN VN -1.87 -0.00074 PASS
VH 3.19 0.00126 PASS
VL 1.02 0.0004 PASS
HCH TN VN -0.99 -0.00039 PASS
VH 2.25 0.00088 PASS
VL -0.51 -0.0002 PASS
LTETM2 LCH TN VN 0.63 0.00025 PASS
VH 0.17 0.00007 PASS
VL -0.24 -0.00009 PASS
10 MCH TN VN -3.65 -0.00144 PASS
VH 0.33 0.00013 PASS
VL -1.40 -0.00055 PASS
HCH TN VN -2.30 -0.0009 PASS
VH 0.50 0.00019 PASS
VL -0.43 -0.00017 PASS
LCH TN VN -0.69 -0.00028 PASS
o VH 0.13 0.00005 PASS
MCH TN VL -4.21 -0.00166 PASS
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Test Test TESt_ Test Test Test Freg. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [HZ]

VN -6.22 -0.00245 PASS

VH -3.35 -0.00132 PASS

VL -1.47 -0.00057 PASS

HCH TN VN -2.35 -0.00092 PASS
VH -4.25 -0.00166 PASS

VL -1.69 -0.00067 PASS

LCH TN VN 2.19 0.00087 PASS
VH -0.34 -0.00014 PASS

VL 1.04 0.00041 PASS

20 MCH TN VN -1.97 -0.00078 PASS
VH -0.77 -0.0003 PASS

VL 1.14 0.00045 PASS

HCH TN VN 0.10 0.00004 PASS
VH -3.42 -0.00134 PASS

8.3.2Frequency Error vs. Voltage:

Test Test Tes'F Test Test Test Freq. | Freq.vs. _
Band ale Bandwidth channel T islii Error rated Verdict
(MHz) [HZ] [(Ppm]
-30 -17.15 -0.00927 PASS
-20 -3.75 -0.00203 PASS
-10 0.8 0.00043 PASS
0 -8.54 -0.00461 PASS
LCH VN 10 23 0.00124 PASS
20 0.39 0.00021 PASS
30 -1.63 -0.00088 PASS
40 -2.5 -0.00135 PASS
50 1.83 0.00099 PASS
BAND2 | LTE/TM1 1.4 -30 -7.87 -0.00419 PASS
-20 -10.31 -0.00548 PASS
-10 -21.6 -0.01149 PASS
0 -3.65 -0.00194 PASS
MCH VN 10 -12.63 -0.00672 PASS
20 -11.46 -0.0061 PASS
30 -2.19 -0.00116 PASS
40 -13.36 -0.00711 PASS
50 -2.53 -0.00135 PASS
HCH VN -30 -6.09 -0.00319 PASS
Report No: Huawei Proprietary and Confidential Page 1077 of 1103

SYBH(Z-RF)003122014-2001 Copyright © Huawei Technologies Co., Ltd.



Q)

Huawer RF Test Report of B310s-518

-20 -20.13 -0.01054 PASS

-10 -1.37 -0.00072 PASS

0 -11.22 -0.00588 PASS

10 -0.92 -0.00048 PASS

20 -0.57 -0.0003 PASS

30 -1.32 -0.00069 PASS

40 -1.65 -0.00086 PASS

50 -5.54 -0.0029 PASS

-30 -1.82 -0.00098 PASS

-20 -2.62 -0.00142 PASS

-10 1.07 0.00058 PASS

0 -1.73 -0.00093 PASS

LCH VN 10 0.62 0.00033 PASS
20 0.59 0.00032 PASS

30 -0.24 -0.00013 PASS

40 0.01 0.00001 PASS

50 -1.02 -0.00055 PASS

-30 -1.2 -0.00064 PASS

-20 -0.5 -0.00027 PASS

-10 -0.63 -0.00034 PASS

0 -10.7 -0.00569 PASS

3 MCH VN 10 -0.73 -0.00039 PASS
20 -0.83 -0.00044 PASS

30 -0.9 -0.00048 PASS

40 -2.7 -0.00144 PASS

50 0.3 0.00016 PASS

-30 0.29 0.00015 PASS

-20 -1.06 -0.00056 PASS

-10 -1.63 -0.00085 PASS

0 -1.42 -0.00074 PASS

HCH VN 10 1.83 0.00096 PASS
20 -1.59 -0.00083 PASS

30 1.49 0.00078 PASS

40 -0.43 -0.00023 PASS

50 -0.44 -0.00023 PASS

-30 -1.76 -0.00095 PASS

-20 2.82 0.00152 PASS

5 LCH VN -10 -0.37 -0.0002 PASS
0 0.5 0.00027 PASS

10 -3.59 -0.00194 PASS

20 0.49 0.00026 PASS
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30 2.36 0.00127 PASS

40 1.62 0.00087 PASS

50 1.83 0.00099 PASS

-30 -0.07 -0.00004 PASS

-20 -0.04 -0.00002 PASS

-10 -3.58 -0.0019 PASS

0 0.09 0.00005 PASS

MCH VN 10 0.29 0.00015 PASS
20 2.65 0.00141 PASS

30 -1.6 -0.00085 PASS

40 -0.03 -0.00002 PASS

50 0.96 0.00051 PASS

-30 -0.29 -0.00015 PASS

-20 -0.34 -0.00018 PASS

-10 -4.49 -0.00235 PASS

0 1.26 0.00066 PASS

HCH VN 10 1.96 0.00103 PASS
20 -1.82 -0.00095 PASS

30 -0.36 -0.00019 PASS

40 -1.63 -0.00085 PASS

50 1.1 0.00058 PASS

-30 -2.09 -0.00113 PASS

-20 -1.1 -0.00059 PASS

-10 -3.66 -0.00197 PASS

0 -1.34 -0.00072 PASS

LCH VN 10 -1.79 -0.00096 PASS
20 -0.92 -0.0005 PASS

30 -3.66 -0.00197 PASS

40 -2.45 -0.00132 PASS

50 -2.42 -0.0013 PASS

-30 0.59 0.00031 PASS

10 -20 -15 -0.0008 PASS
-10 -2.13 -0.00113 PASS

0 -1.53 -0.00081 PASS

MCH VN 10 -2.99 -0.00159 PASS
20 -2.02 -0.00107 PASS

30 -0.39 -0.00021 PASS

40 -0.82 -0.00044 PASS

50 -1.07 -0.00057 PASS

HCH VN -30 -2.86 -0.0015 PASS
-20 0.87 0.00046 PASS
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-10 -0.59 -0.00031 PASS

0 -0.31 -0.00016 PASS

10 1.36 0.00071 PASS

20 -2.02 -0.00106 PASS

30 -2.06 -0.00108 PASS

40 -0.04 -0.00002 PASS

50 0.99 0.00052 PASS

-30 0.24 0.00013 PASS

-20 -1.83 -0.00099 PASS

-10 -1.32 -0.00071 PASS

0 -2.43 -0.00131 PASS

LCH VN 10 -0.51 -0.00027 PASS
20 -2.3 -0.00124 PASS

30 -0.79 -0.00043 PASS

40 -2.15 -0.00116 PASS

50 -1.66 -0.00089 PASS

-30 -1.02 -0.00054 PASS

-20 0.27 0.00014 PASS

-10 -1.6 -0.00085 PASS

0 -3.1 -0.00165 PASS

15 MCH VN 10 -1.72 -0.00091 PASS
20 -0.64 -0.00034 PASS

30 0.64 0.00034 PASS

40 -3.43 -0.00182 PASS

50 -1.66 -0.00088 PASS

-30 -1.8 -0.00095 PASS

-20 -3.52 -0.00185 PASS

-10 -0.44 -0.00023 PASS

0 0.46 0.00024 PASS

HCH VN 10 -2 -0.00105 PASS
20 -3.73 -0.00196 PASS

30 -0.6 -0.00032 PASS

40 0.23 0.00012 PASS

50 -0.57 -0.0003 PASS

-30 0.96 0.00052 PASS

-20 -1.75 -0.00094 PASS

-10 -0.17 -0.00009 PASS

20 LCH VN 0 -1.09 -0.00059 PASS
10 0.82 0.00044 PASS

20 -0.62 -0.00033 PASS

30 -3.1 -0.00167 PASS
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40 -0.29 -0.00016 PASS

50 -1.7 -0.00091 PASS

-30 -2.52 -0.00134 PASS

-20 0.49 0.00026 PASS

-10 -2.22 -0.00118 PASS

0 -2.9 -0.00154 PASS

MCH VN 10 -3.09 -0.00164 PASS
20 -2.25 -0.0012 PASS

30 -2.09 -0.00111 PASS

40 -1.39 -0.00074 PASS

50 -2.12 -0.00113 PASS

-30 -2.35 -0.00124 PASS

-20 -2.25 -0.00118 PASS

-10 0.73 0.00038 PASS

0 -1.07 -0.00056 PASS

HCH VN 10 -1.95 -0.00103 PASS
20 -1.92 -0.00101 PASS

30 -0.82 -0.00043 PASS

40 -1.33 -0.0007 PASS

50 -1.42 -0.00075 PASS

-30 -18.83 -0.01017 PASS

-20 -1.72 -0.00093 PASS

-10 -1.12 -0.00061 PASS

0 -8.3 -0.00448 PASS

LCH VN 10 -12.95 -0.007 PASS
20 -3.23 -0.00175 PASS

30 1.7 0.00092 PASS

40 -0.67 -0.00036 PASS

50 -18.12 -0.00979 PASS

-30 0.33 0.00018 PASS

LTE/TM2 14 -20 7.12 0.00379 PASS
-10 14.35 0.00763 PASS

0 -2.19 -0.00116 PASS

MCH VN 10 -14.23 -0.00757 PASS
20 -6.71 -0.00357 PASS

30 -3.23 -0.00172 PASS

40 1.92 0.00102 PASS

50 -7.42 -0.00395 PASS

-30 0.74 0.00039 PASS

HCH VN -20 -10.97 -0.00575 PASS
-10 -10.36 -0.00543 PASS
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0 -3.29 -0.00172 PASS

10 0.76 0.0004 PASS

20 -3.28 -0.00172 PASS

30 -15.09 -0.0079 PASS

40 -1.27 -0.00067 PASS

50 -0.24 -0.00013 PASS

-30 0.97 0.00052 PASS

-20 -1.89 -0.00102 PASS

-10 -2.5 -0.00135 PASS

0 -17.02 -0.00919 PASS

LCH VN 10 -4.09 -0.00221 PASS
20 -3.18 -0.00172 PASS

30 0.53 0.00029 PASS

40 0.2 0.00011 PASS

50 -1.82 -0.00098 PASS

-30 -11.99 -0.00638 PASS

-20 -13.03 -0.00693 PASS

-10 0.04 0.00002 PASS

0 -9.34 -0.00497 PASS

MCH VN 10 -04 -0.00021 PASS
20 1.62 0.00086 PASS

30 1.59 0.00085 PASS

40 -0.29 -0.00015 PASS

50 0.11 0.00006 PASS

-30 -3 -0.00157 PASS

-20 -0.09 -0.00005 PASS

-10 -1.27 -0.00067 PASS

0 -2.06 -0.00108 PASS

HCH VN 10 0.37 0.00019 PASS
20 -2.39 -0.00125 PASS

30 -0.73 -0.00038 PASS

40 -0.9 -0.00047 PASS

50 -1.85 -0.00097 PASS

-30 1.67 0.0009 PASS

-20 -2.1 -0.00113 PASS

-10 -1.86 -0.001 PASS

LCH VN 0 0.01 0.00001 PASS
10 0.72 0.00039 PASS

20 -0.44 -0.00024 PASS

30 2.26 0.00122 PASS

40 -0.83 -0.00045 PASS
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50 3.63 0.00196 PASS

-30 0.04 0.00002 PASS

-20 -1 -0.00053 PASS

-10 -0.9 -0.00048 PASS

0 1.12 0.0006 PASS

MCH VN 10 -1.99 -0.00106 PASS
20 -2.22 -0.00118 PASS

30 -1.3 -0.00069 PASS

40 -2.02 -0.00107 PASS

50 1.27 0.00068 PASS

-30 0.3 0.00016 PASS

-20 -1.53 -0.0008 PASS

-10 -1.8 -0.00094 PASS

0 0.34 0.00018 PASS

HCH VN 10 -0.01 -0.00001 PASS
20 0.03 0.00002 PASS

30 0.6 0.00031 PASS

40 -2.7 -0.00142 PASS

50 -1.6 -0.00084 PASS

-30 -1.3 -0.0007 PASS

-20 -1.22 -0.00066 PASS

-10 -2.45 -0.00132 PASS

0 -1.76 -0.00095 PASS

LCH VN 10 -2.76 -.00149 PASS
20 1.29 0.0007 PASS

30 -3.26 -0.00176 PASS

40 0.9 0.00049 PASS

50 -1.26 -0.00068 PASS

-30 -11.04 -0.00587 PASS

-20 -5.22 -0.00278 PASS

10 -10 -15.16 -0.00806 PASS
0 0.67 0.00036 PASS

MCH VN 10 9.7 -0.00516 PASS
20 -1.02 -0.00054 PASS

30 -9.47 -0.00504 PASS

40 -17.35 -0.00923 PASS

50 -0.3 -0.00016 PASS

-30 0.26 0.00014 PASS

HCH VN -20 -1.8 -0.00094 PASS
-10 -1.99 -0.00104 PASS

0 -3.73 -0.00196 PASS
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10 -6.85 -0.0036 PASS

20 -7.68 -0.00403 PASS

30 -11.52 -0.00605 PASS

40 -8.41 -0.00441 PASS

50 6.78 0.00356 PASS

-30 -2.39 -0.00129 PASS

-20 -7.57 -0.00408 PASS

-10 -9.27 -0.00499 PASS

0 3.99 0.00215 PASS

LCH VN 10 -15.05 -0.0081 PASS
20 -1.92 -0.00103 PASS

30 2.12 0.00114 PASS

40 2.57 0.00138 PASS

50 -1.47 -0.00079 PASS

-30 -6.62 -0.00352 PASS

-20 3.15 0.00168 PASS

-10 -14.1 -0.0075 PASS

0 -5.22 -0.00278 PASS

15 MCH VN 10 -12.89 -0.00686 PASS
20 -15.16 -0.00806 PASS

30 -4.32 -0.0023 PASS

40 -8.08 -0.0043 PASS

50 -4.09 -0.00218 PASS

-30 -9.17 -0.00482 PASS

-20 -3.18 -0.00167 PASS

-10 -6.25 -0.00329 PASS

0 -0.09 -0.00005 PASS

HCH VN 10 -5.24 -0.00275 PASS
20 -7.61 -0.004 PASS

30 -5.25 -0.00276 PASS

40 -4.88 -0.00257 PASS

50 -6.88 -0.00362 PASS

-30 6.58 0.00354 PASS

-20 -6.29 -0.00338 PASS

-10 8.8 0.00473 PASS

0 6.59 0.00354 PASS

20 LCH VN 10 -10.49 -0.00564 PASS
20 -8.35 -0.00449 PASS

30 0.19 0.0001 PASS

40 -4.02 -0.00216 PASS

50 -2.85 -0.00153 PASS
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HUAWEI
-30 4.51 0.00240 PASS

-20 -13.98 -0.00744 PASS

-10 -9.47 -0.00504 PASS

0 -8.18 -0.00435 PASS

MCH VN 10 -0.43 -0.00023 PASS
20 -5.41 -0.00288 PASS

30 0.62 0.00033 PASS

40 -8.4 -0.00447 PASS

50 -6.62 -0.00352 PASS

-30 -5.48 -0.00288 PASS

-20 0.53 0.00028 PASS

-10 -1.27 -0.00067 PASS

0 -1.06 -0.00056 PASS

HCH VN 10 -2.93 -0.00154 PASS
20 -2.09 -0.0011 PASS

30 -2.5 -0.00132 PASS

40 -1.13 -0.00059 PASS

50 1.39 0.00073 PASS

-30 -9.74 -0.00569 PASS

-20 -9.7 -0.00567 PASS

-10 -9.51 -0.00556 PASS

0 -7.85 -0.00459 PASS

LCH VN 10 -5.61 -0.00328 PASS
20 -2 -0.00117 PASS

30 -9.24 -0.0054 PASS

40 -13.4 -0.00783 PASS

50 -4.39 -0.00257 PASS

-30 1.04 0.0006 PASS

-20 -8.37 -0.00483 PASS

BAND4 | LTE/TM1 1.4 -10 -3.73 -0.00215 PASS
0 -7.67 -0.00443 PASS

MCH VN 10 0.63 0.00036 PASS
20 -3.68 -0.00212 PASS

30 -4.55 -0.00263 PASS

40 -4.45 -0.00257 PASS

50 -1.56 -0.0009 PASS

-30 -5.34 -0.00304 PASS

-20 -14.63 -0.00834 PASS

HCH VN -10 -7.18 -0.00409 PASS
0 -20.61 -0.01175 PASS

10 -6.25 -0.00356 PASS
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20 -9.86 -0.00562 PASS

30 -9.26 -0.00528 PASS

40 -11.24 -0.00641 PASS

50 -4.61 -0.00263 PASS

-30 -0.62 -0.00036 PASS

-20 0.09 0.00005 PASS

-10 -8.08 -0.00472 PASS

0 -1.29 -0.00075 PASS

LCH VN 10 -0.83 -0.00048 PASS
20 -0.82 -0.00048 PASS

30 -0.97 -0.00057 PASS

40 1.04 0.00061 PASS

50 -1.89 -0.0011 PASS

-30 0.31 0.00018 PASS

-20 2.09 0.00121 PASS

-10 1.59 0.00092 PASS

0 1.72 0.00099 PASS

MCH VN 10 -2.05 -0.00118 PASS
20 1.2 0.00069 PASS

30 0.77 0.00044 PASS

40 -0.66 -0.00038 PASS

50 -1.73 -0.001 PASS

-30 -9.13 -0.00521 PASS

-20 -2.16 -0.00123 PASS

-10 0.4 0.00023 PASS

0 1.06 0.0006 PASS

HCH VN 10 -0.1 -0.00006 PASS
20 -1.69 -0.00096 PASS

30 -3.55 -0.00202 PASS

40 -2.68 -0.00153 PASS

50 -95 -0.00542 PASS

-30 -0.66 -0.00039 PASS

-20 -0.73 -0.00043 PASS

-10 -0.43 -0.00025 PASS

0 -2.56 -0.00149 PASS

LCH VN 10 0.37 0.00022 PASS
20 0.54 0.00032 PASS

30 1.23 0.00072 PASS

40 1.86 0.00109 PASS

50 -0.03 -0.00002 PASS

MCH VN -30 3.66 0.00211 PASS
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-20 0.63 0.00036 PASS

-10 1.46 0.00084 PASS

0 -0.11 -0.00006 PASS

10 0.64 0.00037 PASS

20 2.05 0.00118 PASS

30 1.66 0.00096 PASS

40 0.01 0.00001 PASS

50 0.13 0.00008 PASS

-30 -0.39 -0.00022 PASS

-20 -2.1 -0.0012 PASS

-10 -2.62 -0.0015 PASS

0 -2.05 -0.00117 PASS

HCH VN 10 -1.87 -0.00107 PASS
20 -3.18 -0.00181 PASS

30 -0.47 -0.00027 PASS

40 -1.85 -0.00106 PASS

50 -1.03 -0.00059 PASS

-30 -2.8 -0.00163 PASS

-20 -0.34 -0.0002 PASS

-10 -2.82 -0.00164 PASS

0 -0.33 -0.00019 PASS

LCH VN 10 -3.79 -0.00221 PASS
20 2.29 0.00134 PASS

30 -4.56 -0.00266 PASS

40 0.23 0.00013 PASS

50 -2.45 -0.00143 PASS

-30 0.23 0.00013 PASS

-20 -0.67 -0.00039 PASS

-10 -1.67 -0.00096 PASS

10 0 1.37 0.00079 PASS
MCH VN 10 0.69 0.0004 PASS
20 -0.46 -0.00027 PASS

30 -0.7 -0.0004 PASS

40 -1.93 -0.00111 PASS

50 -1.53 -0.00088 PASS

-30 -3.23 -0.00185 PASS

-20 -2.89 -0.00165 PASS

HCH VN -10 -1.23 -0.0007 PASS
0 0.87 0.0005 PASS

10 -0.72 -0.00041 PASS

20 1.27 0.00073 PASS
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30 0.27 0.00015 PASS

40 -2.79 -0.00159 PASS

50 1.95 0.00111 PASS

-30 1.24 0.00072 PASS

-20 -2.1 -0.00122 PASS

-10 -2.26 -0.00132 PASS

0 0.47 0.00027 PASS

LCH VN 10 -0.87 -0.00051 PASS
20 1.06 0.00062 PASS

30 -2.25 -0.00131 PASS

40 -1.56 -0.00091 PASS

50 1 0.00058 PASS

-30 -0.24 -0.00014 PASS

-20 0.69 0.0004 PASS

-10 0.73 0.00042 PASS

0 -1.24 -0.00072 PASS

15 MCH VN 10 -0.14 -0.00008 PASS
20 0.47 0.00027 PASS

30 -0.87 -0.0005 PASS

40 0.26 0.00015 PASS

50 -2.6 -0.0015 PASS

-30 4.22 0.00241 PASS

-20 -0.04 -0.00002 PASS

-10 3.43 0.00196 PASS

0 -3.13 -0.00179 PASS

HCH VN 10 -1.8 -0.00103 PASS
20 2.15 0.00123 PASS

30 1.96 0.00112 PASS

40 0.82 0.00047 PASS

50 -1.46 -0.00084 PASS

-30 -0.53 -0.00031 PASS

-20 0.11 0.00006 PASS

-10 -1.42 -0.00083 PASS

0 -2.95 -0.00172 PASS

LCH VN 10 -0.14 -0.00008 PASS
20 20 -0.31 -0.00018 PASS
30 -4.26 -0.00248 PASS

40 -1.03 -0.0006 PASS

50 -0.39 -0.00023 PASS

MCH VN -30 -2.47 -0.00143 PASS
-20 -2.59 -0.00149 PASS
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HUAWEI
-10 -2.1 -0.00121 PASS

0 -2.86 -0.00165 PASS

10 -2.69 -0.00155 PASS

20 0.39 0.00023 PASS

30 -3.98 -0.0023 PASS

40 -0.23 -0.00013 PASS

50 -2.05 -0.00118 PASS

-30 -2.35 -0.00135 PASS

-20 -2.99 -0.00171 PASS

-10 -3.26 -0.00187 PASS

0 -1.56 -0.00089 PASS

HCH VN 10 -1.04 -0.0006 PASS
20 -1.19 -0.00068 PASS

30 -2.72 -0.00156 PASS

40 -2.83 -0.00162 PASS

50 -3.3 -0.00189 PASS

-30 -6.74 -0.00394 PASS

-20 0.36 0.00021 PASS

-10 -3.91 -0.00229 PASS

0 -7.32 -0.00428 PASS

LCH VN 10 -15.64 -0.00914 PASS
20 -6.78 -0.00396 PASS

30 -5.98 -0.0035 PASS

40 -1.3 -0.00076 PASS

50 -10.2 -0.00596 PASS

-30 -5.32 -0.00307 PASS

-20 -8.64 -0.00499 PASS

-10 -5.94 -0.00343 PASS

LTE/TM2 1.4 0 0.87 0.0005 PASS
MCH VN 10 -7.67 -0.00443 PASS
20 2.39 0.00138 PASS

30 0.17 0.0001 PASS

40 -4.33 -0.0025 PASS

50 -7.81 -0.00451 PASS

-30 -11.67 -0.00665 PASS

-20 -5.74 -0.00327 PASS

-10 -8.7 -0.00496 PASS

HCH VN 0 -10.69 -0.00609 PASS
10 -13.13 -0.00748 PASS

20 0.83 0.00047 PASS

30 -5.74 -0.00327 PASS

Report No: Huawei Proprietary and Confidential Page 1089 of 1103

SYBH(Z-RF)003122014-2001

Copyright © Huawei Technologies Co., Ltd.




Q)

Huawer RF Test Report of B310s-518

40 -13.09 -0.00746 PASS

50 -6.38 -0.00364 PASS

-30 -1.79 -0.00105 PASS

-20 0.43 0.00025 PASS

-10 -2.1 -0.00123 PASS

0 1.17 0.00068 PASS

LCH VN 10 1.03 0.0006 PASS
20 -0.07 -0.00004 PASS

30 3.02 0.00176 PASS

40 0.72 0.00042 PASS

50 -2.19 -0.00128 PASS

-30 -2.56 -0.00148 PASS

-20 -6.94 -0.00401 PASS

-10 -0.01 -0.00001 PASS

0 -0.83 -0.00048 PASS

MCH VN 10 0.17 0.0001 PASS
20 -2.25 -0.0013 PASS

30 -1.57 -0.00091 PASS

40 0.76 0.00044 PASS

50 -3.49 -0.00201 PASS

-30 -0.2 -0.00011 PASS

-20 3.19 0.00182 PASS

-10 -2.12 -0.00121 PASS

0 -0.43 -0.00025 PASS

HCH VN 10 2.17 0.00124 PASS
20 -5.74 -0.00327 PASS

30 -0.31 -0.00018 PASS

40 -0.37 -0.00021 PASS

50 -0.2 -0.00011 PASS

-30 0.36 0.00021 PASS

-20 -1.7 -0.00099 PASS

-10 1.13 0.00066 PASS

0 0.99 0.00058 PASS

LCH VN 10 -0.07 -0.00004 PASS
20 0.92 0.00054 PASS

30 -1.92 -0.00112 PASS

40 -0.83 -0.00048 PASS

50 2 0.00117 PASS

-30 -0.43 -0.00025 PASS

MCH VN -20 2.03 0.00117 PASS
-10 0.19 0.00011 PASS
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0 -2.47 -0.00143 PASS

10 -0.03 -0.00002 PASS

20 0.06 0.00003 PASS

30 1.02 0.00059 PASS

40 -2.06 -0.00119 PASS

50 -0.67 -0.00039 PASS

-30 0.46 0.00026 PASS

-20 1.67 0.00095 PASS

-10 -0.44 -0.00025 PASS

0 -1.69 -0.00096 PASS

HCH VN 10 -0.57 -0.00033 PASS
20 -2.73 -0.00156 PASS

30 -1.89 -0.00108 PASS

40 -0.8 -0.00046 PASS

50 -0.89 -0.00051 PASS

-30 -2.68 -0.00156 PASS

-20 -1.42 -0.00083 PASS

-10 -4.43 -0.00258 PASS

0 -4.35 -0.00254 PASS

LCH VN 10 -3.76 -0.00219 PASS
20 -2.79 -0.00163 PASS

30 -4.36 -0.00254 PASS

40 -6.55 -0.00382 PASS

50 -3.23 -0.00188 PASS

-30 -1.89 -0.00109 PASS

-20 -1.82 -0.00105 PASS

-10 -2.65 -0.00153 PASS

0 -0.66 -0.00038 PASS

10 MCH VN 10 -1.03 -0.00059 PASS
20 -0.9 -0.00052 PASS

30 -1.02 -0.00059 PASS

40 -1.54 -0.00089 PASS

50 -2.12 -0.00122 PASS

-30 2.76 0.00158 PASS

-20 -3.25 -0.00186 PASS

-10 -1.83 -0.00105 PASS

HCH VN 0 1.12 0.00064 PASS
10 0.43 0.00025 PASS

20 -3.08 -0.00176 PASS

30 -2.73 -0.00156 PASS

40 0.09 0.00005 PASS
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50 -3 -0.00171 PASS

-30 -1.66 -0.00097 PASS

-20 0.83 0.00048 PASS

-10 1.09 0.00063 PASS

0 0.51 0.0003 PASS

LCH VN 10 -0.77 -0.00045 PASS
20 -0.6 -0.00035 PASS

30 0.79 0.00046 PASS

40 -1.03 -0.0006 PASS

50 -1.56 -0.00091 PASS

-30 2.49 0.00144 PASS

-20 0.15 0.00009 PASS

-10 -3.33 -0.00192 PASS

0 -0.47 -0.00027 PASS

15 MCH VN 10 -0.64 -0.00037 PASS
20 1.23 0.00071 PASS

30 1 0.00058 PASS

40 -0.07 -0.00004 PASS

50 2.17 0.00125 PASS

-30 -1.95 -0.00112 PASS

-20 -0.97 -0.00056 PASS

-10 -1.36 -0.00078 PASS

0 -1.69 -0.00097 PASS

HCH VN 10 -1.72 -0.00098 PASS
20 -0.23 -0.00013 PASS

30 -1.52 -0.00087 PASS

40 -1.07 -0.00061 PASS

50 0.46 0.00026 PASS

-30 -0.83 -0.00048 PASS

-20 0.62 0.00036 PASS

-10 -1.07 -0.00062 PASS

0 -2.55 -0.00148 PASS

LCH VN 10 0.06 0.00003 PASS
20 -1.43 -0.00083 PASS

20 30 -1.95 -0.00113 PASS
40 -1.06 -0.00062 PASS

50 -0.92 -0.00053 PASS

-30 1.49 0.00086 PASS

MCH VN -20 -3.63 -0.0021 PASS
-10 -1.72 -0.00099 PASS

0 -2.6 -0.0015 PASS
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